
2

RYOBI 7 in. GRINDER/SANDER/POLISHER – MODEL NUMBER AG700

1

2
3

4

5

8
9

10

11

9

12
1314

15
16

17

18

19

20
21

13

22

23

24

9

26

26

27
28

29

30
31

32

33 36

36

35

35

34

34

53

37

38
39

40

41

42

43

44
46

47

50

60

45
49

40

48

54

56

57

58

45

55

25
30

5152

59

6

7



3

RYOBI 7 in. GRINDER/SANDER/POLISHER – MODEL NUMBER AG700

The model number will be found on a plate attached to the motor housing. Always mention the model number in all correspondence regarding your 
GRINDER/SANDER/POLISHER or when ordering parts.  

PARTS LIST

 KEY PART  
 NO. NUMBER DESCRIPTION QTY	

 KEY PART  
 NO. NUMBER DESCRIPTION QTY	

 1 039025002001  clamp nut........................................... 1
 2 039025002002  grinding Wheel................................ 1
 3 039025002003  disc flange....................................... 1
 4 039025002004  guard.................................................. 1
 5 039025002069  clamp assembly............................... 1
 6 039025002005  Key........................................................ 1
 7 039025002070  Output Shaft w/bearing
    ASSEMBLY............................................ 1
 8 039025002007 * Screw (M5 x 14 mm)........................... 4
 9 039025002008  washer................................................ 9
 10 039025002009  Gear case cover............................. 1
 11 039025002011  Bearing clamp.................................. 1
 12 039025002012  washer................................................ 1
 13 039025002013 * Screw (M5 x 10 mm)........................... 5
 14 039025002014  Side handle....................................... 1
 15 039025002015  Gear..................................................... 1
 16 039025002016  washer................................................ 1
 17 039025002017  Retaining ring.................................. 1

 18 039025002020 * Screw (M5 x 28 mm)........................... 4
 19 039025002071  Gear case w/bearing
    ASSEMBLY............................................ 1
 20 039025002024 * Hex nut (m8)....................................... 1
 21 039025002025  Pinion................................................... 1
 22 039025002026  vent guide......................................... 1
 23 039025002027  Bearing Retainer............................ 1
 24 039025002072  Armature assembly........................ 1
 25 039025002033  bearing Seat..................................... 1
 26 039025002034 * Screw (M5 X 75 mm).......................... 2
 27 039025002035  Fan baffle.......................................... 1
 28 039025002036  Field..................................................... 1
 29 039025002037  Logo Label......................................... 1
 30 039025002038 * Screw (M3 × 10 mm).......................... 6
 31 039025002039  Pad........................................................ 1
 32 039025002040  Motor Housing................................ 1
 33 039025002041  Data Label.......................................... 1 
 34 039025002042  Brush Cap.......................................... 2

* STANDARD HARDWARE ITEM – MAY BE PURCHASED LOCALLY



4

RYOBI 7 in. GRINDER/SANDER/POLISHER – MODEL NUMBER AG700

The model number will be found on a plate attached to the motor housing. Always mention the model number in all correspondence regarding your 
GRINDER/SANDER/POLISHER or when ordering parts.  

PARTS LIST

 KEY PART  
 NO. NUMBER DESCRIPTION QTY	

 KEY PART  
 NO. NUMBER DESCRIPTION QTY	

* STANDARD HARDWARE ITEM – MAY BE PURCHASED LOCALLY

 35 039025002043  brush................................................... 2
 36 039025002044  brush holder................................... 2
 37 039025005045  Spring.................................................. 1
 38 039025002046  handle lock button...................... 1
 39 039025002047  variable Speed dial........................ 1
 40 039025002073  handle assembly............................. 1
 41 039025002049  Switch w/trigger............................ 1
 42 039025002050  Terminal block................................ 2
 43 039025002051 * Screw (M4.2 × 16 mm)....................... 4
 44 039025002052  Right light cap................................ 1
 45 039025002053 * Screw (M4.2 × 14 mm)....................... 3
 46 039025002054  Power Light...................................... 1
 47 039025002055  Bend Relief........................................ 1
 48 039025002056  Power Cord...................................... 1
 49 039025002057  Left light cap................................... 1

 50 039025002058  Cord clamp....................................... 1
 51 039025002060  washer................................................ 4
 52 039025002061  Terminal clamp................................ 1
 53 039025002062  Magnetic inductor........................ 1
 54 039025002063  Wrench............................................... 1
 55 039025002064 * Screw (M6 x 18 mm)........................... 1
 56 039025002065  Rubber Disc....................................... 1
 57 039025002066  Spanner Nut...................................... 1
 58 039025002067  Wool bonnet..................................... 1
 59 039025002068  Sanding Disc..................................... 1
 60 039025002081  coRd label......................................... 1
 61 039025002086  tool bag (not shown)................... 1
  987000295  OPERATOr’s Manual (039025002082)
  06-19-08
  (REV:00)




